F11 - Footrest          
搁脚架OK
ITEM PART NO. DESCRIPTION QTY
1 50713-FYBQ-000 Front Footrest Pin 2
2 50712-FYBQ-000 Front Footrest Spring (Rh) 1
3 50711-FYBQ-000 Front Footrest Spring (Lh) 1
4 50620-FYBQ-YGB Front Footrest (Rh, Dark Black Silver) 1
5 50610-FYBQ-YGB Front Footrest (Lh,Dark Black Silver) 1
6 GB/T95-8-A2G Washer 8 2
7 GB/T91-2*20-A2G Cotter Pin 2*20 2
8 GB/T5783-M6*20-A2G Socket Screw M6*20 1
9 GB/T70.1-HM8*30-A2F Bolt M8*30 4
10 50640-FY20-YGB Footrest Holder (Black silver) 1
11 95015-FY20-000 Side Stand Spring (Double) 1
12 90120-FYT3A-000 Side Stand Bolt 1
13 GB/T6187.2-M10*1.25-A2F Lock Nut M10*1.25 1
14 50530-FYBQ-1YGB Side Stand (Black silver) 1
15 GB/T6170-M6-A2G Nut M6 1
16 50661-FYBQ-000 Front Footrest Rubber (Lh) 1
17 50662-FYBQ-000 Front Footrest Rubber (Rh) 1
18 91165-FYGT2-000 Binder 1
19 GB/T6187.1-M5-A2G Lock Nut M5 2
20 35030-FY20-000 Side Stand Switch 1
21 GB/T9074.4-M5*20-A2G Combination Screw M5x20 2
22 GB/T93-8-A2F Spring Washer 8 4
23 GB/T95-8-A2F Washer 8 4
24 35031-FY20-000 Switch Holder, Side Stand 1